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MANTUS ANCHORS LLC
PO BOX 1109,SEABROOK,TX 77586

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : HOOK SAMPLE

Sample Number : QM121002869-14#,2#

SGS Ref. No. : YM121000016

Buyer : COAST DISTRIBUTION SYSTEM, INC

Manufacturer :  KEMEI

Material and Mark : Q235

Test Required : Tension test

Date of Receipt : Oct. 09,2012

Test Period : Oct. 09,2012 to Oct. 16,2012

Test result(s) : For further details, please refer to the following page(s)

The testing report/certificate only refers to the sample(s) tested.

********TO be Continued********

Signed for SGS-CSTC Standards Technical
Services Co., Ltd Qingdao Branch

Gmi Li
Authorized signatory
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Test item: Tension test
Test method: ASTM E8/E8 M-09
Test item Ultimate Load (Fy,) (KN)
1# 268.00
2# 178.43*

Note: * The defect was found on the fractured section.
The test was carried out by a SGS laboratory.
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Sample in test : Sample in test
********TO be Continued********
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Sample 2# after test

Sample before test
********End of report********



